
Firmly tap bolts into pre-drilled
holes before tightening.

CORRECT INCORRECT
1 2 3 4 5

Use to measure bolts

TOOLS NEEDED: 
Hammer, ½" Wrench,

⁷⁄16" Wrench, ⁹⁄16" Wrench,
& Screw Gun

¼" x 4"
Lag Bolts Top Beam

To avoid personal injury or 
damage to your A-Frame, 
assembly requires two people.!

Long Leg Brace

Short Leg 
Brace

¼" x 4" 
Lag Bolts

Le
g

⁵⁄16" x 5½" Machine Bolts

¼" x 4" Lag Bolts

" x 5½" Machine Bolts" x 5½" Machine Bolts

⅜" x 7" 
Machine Bolt

See
Leg/Top Beam

Inset

Leg/Top Beam
Inset

Top Brace

To
p B

rac
e

Model #VAF920

Assembly Directions for
Vinyl A-Frame

PACKAGE CONTENT
1 Top Beam
4 Legs
2 Short Leg Braces

2 Long Leg Braces
4 Top Braces
1 Hardware Package

HARDWARE PACKAGE
2     3�/8" x 7" Machine Bolts
2     5/16" x 5 ½" Machine Bolts
20   ¼" x 4" Lag Bolts
4     ⅜  " Washers
2     ⅜  " Nuts

2    5/16" Washers
2    5/16" Flange Nuts
20   ¼" Washers
2     ⅜  " NY Glides



Step #5

Step #6

Step #7

Fasten the Top Braces to the Top Beam using ⁵⁄16" x 5½" 
Machine Bolts and  ⁵⁄16" Washers & Flange Nuts.  

Fasten the Short Leg Brace to the Top Brace 
using ¼" x 4" Lag Bolts (and ¼" Washer). As 
shown in the inset, ensure that the bottom of 
the Short Brace is even with the bottom edge 
of the Top Brace.

Install the NY Glides.

Fasten legs using ⅜"x 7" Machine Bolts and washers (on 
both sides of swing).  Note: Two of the legs will have five 
(5) predrilled holes (see inset).  Make sure one of these legs is 
located on each end of structure.

Step #1 Step #2

Tighten Nuts using a 9/16" socket and cord-
less drill.

A. Line up Braces with the predrilled holes and fasten 
using 1/4" x 4" Lag Bolts with a Washer.
B. In the event that your A-Frame does not include a 
Vinyl A-Frame Roof, insert the two Vinyl Hole Plugs into 
the extra predrilled hole.

Step #3 Step #4

Stand up your A-Frame as shown.

To avoid personal injury or 
damage to your A-Frame, 
assembly requires two 
people.

!

Top Brace

Short Brace ¼" x 4"
Lag Bolts


